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Test Results:   

Test Items 
Result (mg/L) 

MDL (mg/L) Limit (mg/L) 
No.1 No.2 No.3 

Extractable Lead ND ND ND 0.1 4.0 

Extractable Cadmium ND ND ND 0.01 0.3 

 

Test Items 
Result (mg/L) 

MDL (mg/dm
2
) Limit (mg/dm

2
) 

No.5 

Extractable Lead ND 0.1 0.8 

Extractable Cadmium ND 0.01 0.07 

 

Test Items 
Result (mg/L) 

MDL (mg/L) Limit (mg/L) 
No.4 No.6 No.7 

Extractable Lead ND ND ND 0.1 4.0 

Extractable Cadmium ND ND ND 0.01 0.3 

Note:  

1. Test method: With reference to BS EN 1388-1: 1996 and BS EN 1388-2: 1996, sample preparation in 

4% acetic acid at 22±2°C for 24hours, analysis was performed by ICP-OES. 

2. “mg/L” = milligram per litre 

3. “mg/dm
2
” = milligram per square decimetre 

4. MDL= Method Detection Limit 

5. ND = Not Detected, less than MDL 

6. The specification was quoted from 84/500/EC (2005/31/EC). 
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Sample Photo： 
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Photograph of parts tested: 

No. Photo of testing part Parts Description  Client Claimed Material  

1 

 

Black ceramic Ceramic 

2 

 

Green ceramic Ceramic 
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No. Photo of testing part Parts Description  Client Claimed Material  

3 

 

White ceramic Ceramic 

4 

 

Red ceramic Ceramic 

5 

 

Black ceramic Ceramic 

6 

 

White ceramic Ceramic 
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No. Photo of testing part Parts Description  Client Claimed Material  

7 

 

White ceramic Ceramic 

 

 

====== End of Report ====== 


